= M F i

PARTS BOOK

EMELRAN, EEERS, 45

Please confirm the relative applications Ref. No,part No.
when buying the parts.

1. Ml #8 43 /Machine body

2. $tHF 54T E/Needle bar and thread take-up mechanism

3. [ERI% & /Presser foot mechanism

4. %R % E /Feed mechanism

31+
5. Ie#a % & /Rotary shuttle device FS Bs e 2 W Name of parts Fe EE g & W Name of parts Fe BS HE £ Name of parts Fs ES HE & Name of parts
1 115010701 2 R =155 Rubber stopper 15.5 1 101031601 1 | 48§TSM7.14 Screw SM7.14 1 101054501 1 |#2%TSM3.57x40-9.5 | Screw SM3.57x40-9.5 1 101063301 1 | R Feed crank
2 062710812 3 #2$TSM4.76x28-9 Screw SM4.76x28-9 2 125031501 1 ST EAR Needle bar crank 2 101054601 1 #R37 Gasket 3.7 2 101063501 1 #25TSMA4.76 Screw SM4.76
LT 3 3 168010201 1 AR Panel 3 168020502 1 | LHeHE Front sleeve of upper shaft 3 168030301 1 |HREMEF Foot lifter 3 101062401 4 |ssm3.57 Screw SM3.57
s 4 168010301 1 iR Panel pad 4 101031701 2 | #8%TSM6.35x40-6 | Screw SM6.35x40-6 4 081004070 1 OZ!EP4 O-ring P4 4 101063401 1 L A Feed crank pin
[ 5 101091001 1 HERE Oil window gasket 5 101031801 1 | &§TSM7.14 Screw SM7.14 5 102050601 1 |RERO® Presser foot cam 5 101061701 1 A AT Crank long connecting rod
v 6 101090901 | 1 |m& Oil window 6 101034201 | 1 |HEROE Oil quantity eccentric pin 6 |115034301 | 2 |HAIBSTSM4.76 Axis screw SM4.76 6 |101061602 | 1 |HfAEEH Crank short connecting rod
j 7 168010901 1 BEE37.8 Rubber stopper 37.8 7 115081601 1 Qﬁi§.5x1 8 O:ring 6.5x1.8 7 115034501 1 |H{L82$TSM6.35 Axis screw SM6.35 7 101060901 1| mEirey Feeding connecting rod pin
8 | 115010501 | 1 | EEEs Rear window panel gasket 8 | 101034301 [ 1 |FMEHE Oil quantity pin sleeve 8 |115034601 | 1 |miz@RAFH Knee lift handle 8 101061801 | 1 |EamiEEs Swing plate connecting pin
9 |o062501016 | 12 | T M5x10 Screw M5x10 9 | 166201901 | 1 | & Upper axis 9 |[168030001| 1 [HaEEMIF Lift the presser foot lever 9 |168041301 | 1 |ikmAH Switcher right pin
3 10 [115010401 | 1 | BEEiR Rear window 101101032101 | 1 |&E&Manst Winding drive wheel 10 [101052001 | 2 |aiiT4FazLLs Front lever threaded pin 10 | 166200101 | 1 |iEahim Swing seat
1 [115011401 | 2 | =SS Rubber stopper 8.5 111014500832 2 f4RTMS8 Screw M5x8 11 |101052101 | 2 |mmigEE Oil-proof rubber pad 11 | 166200301 | 1 |EmEEzER Swing seat fixing clip
2 12 101011001 | 2 |mEE125 Rubber stopper 12.5 12| 014760832 | 1 [SRETSM5.95x28-8 | Screw SM5.95x28-8 12 f68031001-1| 1 |EMETH Lever of the presser foot 12 | 166200701 | 1 |Emhimicms Swing plate connecting pin
—5| 13 |028060246 | 4 |mmmeTe Spring washer T6 131168020901 | 1 f FARaE Upper shaft sleeve 13 101056301 | 1 |mme63s Washer 6.35 13 |oiss01432 | 2 |eEsTmsaa Screw M5x14
14 101013301 | 1 [ 7zss Kong plug 8.8 1 [po1032501 1 1| L Upper shaft retaining ring 14 |o48050342| 3 |+iiEs Circlip E5 14 | 166200201 | 1 |stEEsanm Needle pitch swing axis
4 15 | 60634443 1| BE&FE Operation attention mark 15 ?g?gg;ggf % iggﬁ;gg Sﬁrew dM5¢10 sl 15 1115034201 | 1 |H&EMEEZ Presser foot lifting cushion 15 | 166201501 | 1 |OEmE9MX15 0-ring 9x1.5
16 |101012601 | 1 | minzm Crimper holder 16 1soas302 | 1 |ze L ’e; ;a f'”p ofisleeve 16 1115024801 | 1 |#25TSM635 Screw SM6.35 16 | 166200401 | 1 |EHSEEE Swing guide crank
( 17 1101013201 | 2 | #$7SM4.37x40-5.5 | Screw SM4.37x40-5.5 g 018509532 | 2 ﬂ';,!ii‘?M 5525 ; ;wamgizs 17 |168031801 | 1 |EiELE Rod guide 17 |o18501632 | 1 |&EIMSx16 Screw M5x16
18 | 115012501 | 2 %DﬂfT Rivet 19 | 028050246 | 4 WEBETS Spring washer T5 18 1168031501 | 1 ﬁEﬂ%ﬂzﬁﬁt Regulating screw asm 18 | 166200402 | 1 ﬁﬁi%?%*%i%i}% Connecting column slider
19 1115012301 | 1 | #l%%E Machine code 0 | 166210501 | 1 |zmmiman Spindle motor assembl 19 1101050301 | 1 |BEESH Pressure regulating rod 19 |166200601 | 1 |®aNeHHESH Drive crank pin
20 | 124120901 | 1 | MENER Oil volume window panel 51 | 115024001 1 | s Oil seal i 20 | 125050401 | 1 |WHEH Pressure regulating spring 20 | 012500536 | 1 |#2$TM5x5 Screw M5x5
21 | 125013001 | 2 |#mz152 Rubber stopper 15.2 % | 168021102 | 1 | Emmme Rear bushing of upper shaft 21 |101050501 | 1 |E#F Pressure bar 21 | 166200501 | 1 |mismmiE Backstitch drive crank
22 | 101011401 | 1 | #EZ209 Rubber stopper 20.9 23 |012061032 | 1 |@emexto Screw M6x10 221101050901 | 1 |EAFERHE Rod sleeve oil-proof ring 22 1101060601 | 2 [fWOREST Eccentric screw
23 | 115011001 | 1 [ #&ZE105 Rubber stopper 10.5 2 101030201 | 1 |z Thread take-up link pin 23 |101051001 | 1 |EHH#E Compression rod bushing 231101060102 | 1 |iE#FAHH Connecting rod assembly H
24 168011701 | 4 | Etst Floor support % | 115021402 | 1 |mms Washer 8 24+ 1101051201 | 1 |EHM Presser foot M 24 1101063701 | 1 |#28SM5.95 Nut SM5.95
% | 115024601 | 2 |msTSM3s7 Screw SM3.57 24+ 1115030702 ( 1 |EMH Presser foot H 25 1101063601 | 1 |#FREHE Crank
27+ | 101043701 1 | BeEsm Slider component M 25 1101051301 | 1 |#iEs Finger guard 26 1101061101 | 1 |4#H{I¥2$TSM7.14x28| Axis screw SM7.14x28
27+ [ 101043702 | 1 |i@thEmH Slider component H 26 1115031001 [ 1 [#4TSM3.57 Screw SM3.57 27 115047001 | 2 [2$7SM3.18 Screw SM3.18
28+ | 101040401 | 1 %M Needle bar M 27 | 168033701 | 1 |HBEHITF Presser oot lifter 28+ | 115046901 | 1 |iEkiFM Feeding teeth M
28+ | 101040402 | 1 |é§t#FH Needle bar H 28 | 168033601 | 1 |ERZRFAHFEEE | Kneeliftrod rubber stopper 28+ | 115046902 | 1 |#HFH Feeding teeth H
29+ | 101040901 | 1 [$HHFFEM Needle bar lower sleeve M 29 | 168033501 | 1 |miEHIEE Crankshaft retaining ring 29+ 101062101 | 1 |FEAHM Tooth frame componentsM
29+ | 101040902 | 1 |$H4FTFEH Needle bar lower sleeve H 30 152201701 2 [#24TSM4.37x40-4 | Screw SM4.37x40-4 29+ | 101062102 | 1 |FZEAHH Tooth frame componentsH
e EE HE £ W Name of parts 30 | 101041101 | 1 |$HFd&R Needle bar thread loop 31 (166200902 | 1 |fAEHIEEH Crank shaft 30 | 101062601 | 1 |42$TSM4.37x40-7 | Screw SM4.37x40-7
31+ | 115024101 | 1 |#15tDBx114 Machine needle DBx1 14 32 1166201402 | 1 |EMEfisE Presser foot reset spring 31 1101062701 | 1 |#$ISM4.76 Screw SM4.76
11101041303 [ 1 | it Bevel gear assembly 31+ | 115024102 | 1 |#nstopxs 21 Machine needle DPx5 21 33 |166201001 | 1 |sEsmfiiezeTSMA76| Bearing shaft screw SM4.76 32 101064001 | 1 |@5TSMa37%40-12 | Screw SM4.37x40-12
2 | 014760832 [ 3 | HETSMS.95 Screw SM5.95 32 [101041001 | 1 [557SM3.18 | Needle screw SM3.18 34 |169034001 | 1 |#% Bearing 33 | 168042601 | 1 |t Feed shaft
3 | 168050302 [ 1 SRR Vertical upper shaft sleeve 33 | 101040301 | 1 |&t#fLE Needle bar upper sleeve 35 168031301 | 1 |#fi#25TSM4.76x32 | Axis screw SM4.76x32 34 | 115082801 | 6 | Linoleum
4 | 168050502 | 1 | EMTHE Vertical lower shaft sleeve 34 [ 115025601 | 1 | Linoleum 36 166200801 | 1 |H&EMEZHE Drive crank 35 | 168043901 | 1 |#Fm Lift the tooth shaft
5 [101041902 | 1 S Vertical axis 35 | 115010801 | 1 |i%E%E8S5 Rubber stopper 8.5 37 [166201101 | 1 [REMOR Presser foot cam 36 |o048140142 | 2 |&mCi1a Retaining ring C14
6 | 115071401 [ 1 HEIRFT Oil cap screw 36 | 115023501 | 2 |#2§7SM4.37 Screw SM4.37 38 1014060632 | 2 |&$IM6x6 Screw M6x6 37 1101063102 | 2 |EHHARE Front sleeve of feed shaft
7 | 115072601 | 1 | MRETSM437 screw SM4.37 37+ | 115023401 | 1| $tifM Needle plate M 38 | 101062001 | 2 |wsmism Feed shaft retaining ring
8 | 125043201 | 1 f B Ol wick 37+ | 115023402 [ 1 $tiRH Needle plate H 39 [101063001 | 4 |#@sTSM635 Screw SM6.35
9 | 168051601 | 1 TH# Lower shaft 38 | 101011801 LI Ei:3ittes Push plate assembly 20 |166201601 | 2 |#t14x18.5x5 Oil seal 14x18.5x5
10 | 168051902 | 1 THERE Lower axle rear bushing 39 | 018502532 2 | E$IM5x25 Screw M5x25 41 | 101032401 1 |emersms.os Screw SM5.95
11 | 115073401 | 2 HE Oil seal 40 | 125091301 1| ERRAER Panel oil-proof plate 22 [103043501 | 1 |smETSMaT6x28-14 | Screw SM4.76x28-14
12 | 115072001 | 1 ZHE Tight circle 41 | 101034103 1 | Bk Upper axle linoleum 3 | 101050901 T Rod sleeve oil-proof ring
13 | 014770532 | 2 #25TSM6.35 Screw SM6.35 42 | 101034101 1 | Lk Upper axle linoleum 44 | 028050246 | 3 |msmmmETS Spring washer T
14 | 115071601 | 1 i Oil seal 43 | 115024801 2 | #2$7SM6.35 Screw SM6.35 Fe Ee e &2 0 Name of parts -
15 | 168051401 | 1 | TH##®E Lower shaft front sleeve 44 | 014770632 | 2 [#R$ISM6.35 Screw SM6.35 — -
16 | 115073301 | 2 ORE 0O-ring 45 | 101062901 1 | RFHEE Lifting shaft retaining ring 55 1101031201 | 1 fﬂ‘f&?ﬂi Needle par connecting column
17 | 115072312 | 1 TEAREE Rotary shuttle assembly 46 }g?ggigg: 1 %%;93.37)(2.4 ?I-ring 9.h3x2é47 56 [101030701 | 1 IR Connecting column screws
18 | 115072401 | 1 | #i Bobbin 47 FHLE3. at washer 3.
19 | 115072701 | 1 MEREAY Rotary hook cover assembly 48 | 101090101 [ 1 [URTSM3.17x44-4 | Screw SM3.17x44-4
20 |[101080701 | 1 | #8475M3.57 Screw SM3.57 49 :81 ggggg} 1 gtzﬁﬁ ;Ereaj tall:e-UP :mk
125082201 | 1 DK Splitter 50 L2 read take-up lever
2 115072204 | 1 | metswia H‘fmk positioning hook 51 [ 101030801 | 2 |eti Needle Roller Bearings
52+ | 101030901 1| Skt M Thread take-up crank M
52+ | 101030902 | 1 |#k&kerimH Thread take-up crank H
53 | 101031001 | 1 |$HFEs Needle bar link
54 1101031101 1 | k&R AIEEST | Cankright-hand screw




6 . iR

& /Lubrication

7. BB /Threading device

8. Y1k % & /Thread cutting device

9. {E45FF £ 4 E /Back seam switch device

10. #5582 B /Control box device

FE5 ES e & W Name of parts Fs ES e & W Name of parts Fs B2 e & W Name of parts Fs ES e & M Name of parts FE Es e & M Name of parts

1 1115031001 2 $2$TSM3.57 Screw SM3.57 1 101010901 2 | #25TSM4.76 Screw SM4.76 1 018501432 6 1257 M5x14 Screw M5x14 1 166300101 1 LEDf| 48 FF %481 | LED reverse seam switch asm 1 1014500832 2 1257 M5x8 Screw M5x8
2 [101090701 1 HZEER Oil line fixing plate 2 115090301 | 1 | F&iR Threading board 2 028050246 | 5 | HEZERTS Spring washer T5 2 | 062500616 | 4 $25TM5 X6 Screw M5X6 2 |166210311 1 BRR Operation box components
3 1101090601 1 HER Linoleum clip 3 168072901 | 1 | S&BZHE Winder assembly 3 025050132 4 | &@5 Washer 5 3 | 115114801 2 R %U2 Wire clamp U2 3 1166210402 1 BRRESEK Signal line
4 1101090301 | 1 pi:E2) Linoleum 4 | 101022501 | 1 | RE&ESRER Winder gasket 4 166210201 1 | Sitmas Stepper motor components 4 | 102110302 | 2 AR Wire clamp 4 1166210111 1 RIETE Electric cabinet
5 5040202 1 RRHE3.2 Nylon tubing 3.2 5 101022601 | 3 | #8247 M5x10 Screw M5x10 5 169110102 | 1 PIEZ b Tangent drive crank 5 101011701 4 #2457 M5x35 Screw M5x35
6 [101091801 | 1 | EiigamE Upper shaft oil supply pipe 6 | 101022701 | 1 |m&7 Secant knife 6 |166201201 | 1 | ngiE Tangent crank 6 [025050132| 4 | FmmEs Flat washer 5
7 1101091601 1 HRIEFIZET Oil pump connecting screw 7 101022801 | 2 | #8§JSM3.57 Screw SM3.57 7 125082401 1 YI7HE Cutter bush
8 |[115072601 1 125TSM4.37 Screw SM4.37 8 168072101 | 1 | GekssR&EM Winder wire clamping asm 8 014760832 | 1 $2£7SM5.95 Screw SM5.95
9 1168061401 1 HREH Oil pump components 9 101022201 | 1 | #2$TSM4.76 Screw SM4.76 9 125082301 1 TR Moving knife reset spring Fs Es e E i Name of parts 11. B4/ Accessories
10 |101074701| 1 | #$7SM5.95 Screw SM5.95 10 | 168072201 | 1 |imskFksman Thread adjuster assembly 10 [125082101| 1 | f1%&iE Tangent crank — .
11 |101091701 | 1 | smEms Oil supply pipe joint 1 | 101020701 1 | #HzA Right line hook 11 |125080601| 4 | mETma Screw M4 1 [ 115072401 | 3 | 44 Bobbin -~ o |
12 |125002201 | 1 | smms Aluminum pipe joint 12 | 101020201 | 1 | @ETSMa37x406 | screw SM4.37x40-6 12 | 125081001 | 1 | ;s Short connecting rod 2| 115024112 | 10 | 41tDBX1—(#14) | Machine needle DBX1—(#14) @ r = 1 =
13 | 5040202 | 1 | RAmws2 Nylon tubing 3.2 13+ | 166202201 | 1 | zm@sm Thread clamp assembly M 13| 125082001 [ 1 | mEKEs Long connecting rod 3| 125120801 2 | AEFREE Head shock pad ! / ! @
14 | 5050951 1| sk Magnet 13+ | 166202202 | 1 | &&BAHH Thread clamp assembly H 14 125080401 | 3 | HBETM3x5 Screw M3x5 4 | M5150401 2 ) HkgE Head hinge | S | |
15 |168062002 | 1 | Az 0il box cover 14 | 101020401 | 1 [#4TSM5.95%287 | Screw SM5.95x28-7 15 | 125082501 | 1 | #NEMR Moving knife pressureplate [ 5 | 101120501} 2| fiskizse s Head hinge sleeve 1 2 3 4
16 [062350616 | 7 | EETM35x6 Screw M3.5%6 15 | 125022201 | 1 | B5TM4x6 Screw Mdx6 16 |115111301 | 3 | #2$TSM437 Screw SM4.37 6 | 125120601 | 2 | SppriRs Head shock pad
17 168061802 | 1 | mazmstm Oil box sealing ring 16 | 180000201 [ 1 |m#%A Panel hook 17 | 125081701 1 | T Lower tool holder 7 5050111 | 4 | &7 Shoe spikes
18 [168062111| 1 | mz 0l box 17 | 101010801 | 1 [sesmeE Protective cover 18 [021400306 | 2 | ®BM4 Nut M4 8 | 102120101 | 1 #%sikE Head support
19 |180085401 | 1 | =skeas Float assembly 18 | 101020502 | 1 | k%4 Big hook 19 |125081801| 1 | 2E washer 9 [ 115151001 f 1 | dSwE Medium oil can
20 [028050246 | 6 | smmumpTs Spring washer T5 19 | 115111601 | 1 |28 SM437 Nut SM4.37 20 |125081601 | 1 | £ Upper tool holder 10 | 166202102 2 | &KL The tray support
21 025050132 6 | @S Washer 5 20 | 013760532 | 1 | ®4TSM5.95%28-5 | Screw SM5.95x28-5 21 |125080501| 1 | #gETSM437 Screw SM4.37 1] 115151401 |1 | S54A42DR Wire rack assembly 2DR
22 1018502032 | 6 | #$TM5x20 Screw M5x20 21 | 102020101 | 1 | EmFELSH Electronic clamp 22 |125081401| 1 | £E7 Upper moving knife 12 6040201 LI /1 Hood! '
23 |124123201 1 R ER Wire pressure plate 22 | 062400612 | 2 | 42$TM4x6 Nut M4x6 23 | 125081501 1 T#H7 Move the knife down 13 | 115151701 | 1 ?Eeﬁﬂ(qﬂ) Screwdn.ver (medium)
24 115080901 | 1 | mmeasTMS Oil drain screw M8 23 | 166201701 | 1 | msmmskas Loose wire solenoid asm 24 [101081901| 1 | #$TSM4.76 Screw SM4.76 14| 166210701 [ 1 | FEFAH Connecting rod assembly
35 |168063001 | 1 | ommi324 0-ing 13x2.4 2 | 169201801 | 1 |#assH Loose pin 15[ 166202001 1| fE& L4 Tay
2% [115080401 | 3 | o Oil supply port 55 | 11500140 | 1 |4sm Line guide 16 | 115151601 1| BL7()) Screwdriver (small)
27 |168062601 1 #imn Oil supply port 26 | 062710812 | 1 $2$TSM4.76x28-9 Screw SM4.76x28-9 17 5040104 3 RELE 3x100 Nylon cable tie 3x100
28 |115085501 | 4 | mEx Tubing clamp 18 [ 152208101 12| AdST Wood screws
29 | 5040202 | 1 | RawE ) | Nylon tubing (oil inlet 19| 169053020 1 | FEHAK Electronic knee rest
30 5040202 1 RREHE (Him) Nylon tubing (oil out) 5(1) 122;} 828: : Eﬁi Fs’galeedr Ici(r:r(;tm"er
2 [11s0steor| 1 | memn Aejosing e 2. F Ak /Electronic knee rest FE| O ES | AE| =R Name of parts 2 | nsis1s01 | 1 | menm) Screwdriver (large)
33 1081004870 | 2 | OEE6.5x1.5 0-ring 6.5x1.5 1 062401217 | 3 | #2§IM4X12 Screw M4 X 12
34 |169080101 1 e Tubing bracket 2 169053011 1 BRI E Knee lifter circuit board cover
35 |062500816| 2 #24TSM5x8 Screw SM5x8 3 166211601 1 BRIz B AA Induction circuit board
36 (101092201 1 hEE Oil line 4 115082602 2 $257ST3%6 Screw ST3x6
37 [125103901 | 1 | mikzikigsT Magnet Mounting Screw 5 1169053012 1 | BERHEE Magnet mount
38 [125101802 | 1 | fme Fuel nozzle 6 169050211 | 1 | BeEsH Knee lifter support
39 1028060246 | 1 | mEmETe Spring washer T6 7 [169053009 | 1 | BeEHRAE Stop collar
40 |101075101 1 THREE Flat gasket 6 8 169053010 | 1 BIRER T Knee lifter cambered axle

9 169053013 | 1 BEREE Knee lifter damping ring

10 1169053015 1 3 Knee lifter spring

n 169053014 1 ZE Tight circle

12 |014600532| 2 | #$TSM635 Screw SM6.35

13 169053007 | 1 Bk Knee control sub

14 1169053006 | 1 FRIE KM Knee hinge long axis

15 169053004 | 1 | B& Knee lifter |

16 |169053016| 1 | 2@ Washer

18
——19
20
—|[[—14
15
21 2




